ILLUSTRATED PARTS LIST

FOR

SINGER

MACHINES

457A 105

125
135
143A

THE SINGER .COMPANY



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



ROTARY TAKE-UP GUARD, FACE PLATE

1<

17

16@ o
»

N [ T I E }' 3
NO. | PARTNO. g g g g g g qary. DESCRIPTION
Ilxl<|<|<|<|<|% »
1 411014-451 * |k | k] ok ok | x| ok |k 1 Rotary Take-up Guard comp.
2 545318452 | x| x| # | x| x| x| x| % 1 Screw 9/64X40 L3.6
3 502670 IR A EREIER AR 1 Thread Cutter
4 411015451 S I B A B ' 1 Rotary Take-up Guard
5 500246-850 | % | k| [k | x| k| x| * 1 Screw 9/64X40 L6.7
6 276508 EN N N B B B O 1 Spring Catch
7 504507 k| k| kx| x| x| x| * 1 Nut 9/64X40
8 411016-451 [ % | % | * [ | * | % | % | * 1 Rotary Take-up Guard Cover
9 544298 I EIEIERENEN R 1 Screw 7/32X32 L15.3
10 | 230743 AEIESEAEIE IR AR 1 Washer
11 | 502622 K |k |k f ok || k] x|k 1 Spring Washer
12 | 272128 RN NERE R NN 1 Take-up Guard Cover Window
13 | 543875-104 | % | * | * | % | * | x| x| * 1 Washer 3.5
14 | 543805-003 | % | % | * | * | * [ x| x| » 1 Spring Washer 4.0
15 | 545082452 | * | % | * | x| | = | » | = 1 Screw 9/64X40 L10.0
16 | 545244-452 | % | * [ s [ [ % | % | % | * 1 Screw 11/64X40 L12.7 '
17 | 545246-452- | % | * [ * | * | * | * | * | * 1 Screw 11/64X40 L7.1
18 | 282176 |k |k p ok k| k| x|k 1 Face Plate comp.
19 | 541178 | k| kx| x| x| x| % 1 Nut 9/64X40 L6.0
20_| 411088 * | % | % |k | x| x| x| x 1 Thread Cutter
21 | 50429-833 d |k | k| ok |k ok | x|k 1 Screw 9/64X40 L6.35
22 | 500262-833 | x | % | * | x| k| x| x| * 1 Screw 9/64X40 L4.4
23 | 282284 AR AR AE] 1 Face Plate and Gasket comp.
24 | 282178 E N AN O 1 Face Plate Gaskst
25 | 417905 I B I B N N 1 Thread Nipper comp.
26 | 417906 LI I S I B BT 1 Thread Nipper Plate
27 | 555347 I I I R A B N 1 Thread Nipper Guide
28 | 555315 AR A AR EIERE] 1 Thread Nipper Spring
29 | 546870 N I 1 Thread Nipper Spring Cap
30_ | 374356 x Lk |k bk | x| k] x| % 1 Screw
31 | 500262-833 | % | % [ % | % | | % | %[ * 1 Screw 9/64X40 L4.4
32 | 500246850 | * | x [ x| x| % | x| *x[*x]| 8 Screw 9/64X40 L6.7




ARM SHAFT, ROTARY TAKE-UP

2=
IS x|z
NO. | PART NO. Q Q g § glg c:? ¢ § qary. DESCRIPTION
‘ <|x|<|=|z|<|<|Z
1 282181-451 - | * | x| % [ & | * | % | % | % 1 Machine Pulley
2 141567-833 | % | * | * | * | * | * [ x | * 2 | -Screw 15/64X28
3 282182 k| % | k| kx| x| k]| * 1 Collar comp.
4 544209-005 | % | * | * | * | & | x| x| * 2 Screw M6X1.0 L6.0
5 272142 R AR EREREAR: 1 Bearing
6 555348 ER NN EN N 1 Belt Pulley comp.
7 214206 AR AEAEIESEZERE 1 Belt Pulley Ring
8 500272-833 [ % | % | # | * | x| x| %[ * 1 Screw 1/4X28 L12.0
9 | 555349 EEIEAEREIEI AR Belt Pulley
10 | 500274-833 | * | * | % | % [ * | % | % | % 1 Screw 1/4X28
11 | 502508 k[ k| k| k| k| k| K|k 1 Arm Shaft Connection Belt
12 | 376029 IEEEEEZE IR ERE 1 Arm Shaft Oil Shield
13 | 282208 AR AR E IR 1 Bobbin Winder Driving Wheel comp.
14 | 544207-012 [ * | % | % [« | | % | x| * 2 Screw M4X0.7 L4.0 .
15 | 417895 * |k | kx| -|-1-]- 1 Arm Shaft Bevel Gear comp.
411160 - - kx| -] 1 Needle Vibrating Worm Gear comp.
’ 411304 R RN 1 Needle Vibrating Worm Gear comp.
16 | 544300 * |k [ ki*x|-)-|-|~- 2 Screw M6X0.75 L4.0
544306 S EIERENE 4 | Screw 1/4X40 2.8
17 | 502763 [ EEAEAEIEIEAN AL 1 Arm Shaft Bushing (center)
18 | 543833-002 | # | * [ * | * [ * | & [ * [ * 1 Washer
19 [ 500307-850 { % | * | * | % | % | % | % [ * 1 Screw 1/4X40 L30.0
20 | 502831 * k| k[ k] x| k| *|* 1 Plug .
21 | 282141 k| x| k| k[ x| x| %|* 1 Arm Shaft comp.
22 | 272143 |k f ok ok k| k| ok]*® 1 Arm Shaft Ball Bearing
23 | 282142 IR ENEN N 1 Arm Shaft and Crank comp.
24 | 504101 || *|[*x|*]|%]|%x]|%]| 4 | Screw1/4X40L5.0 ’
25 | 276114- L E N B B R B B 1 Washer
26 | 282160 [ENE RN ERERENE 1 Needle Bar Connecting Link comp.
27 | 411005 ¥ x| % | x [ x| x| %[*x] 1 Needle Bar Connecting Stud comp.
28 | 502603 * [ | k[ x| x| %] %% 1 Wick
29 | 545249-452 |k | x k| k| k| x| x| * 1 Screw 11/64X40 L9.5
30 ([ 502659 k| x|k pox [ x|k | k] * 1 Take-up Mounting Disk
31 282158 | k] k| k| k| k| ok]|* 1 Rotary Take-up
32 | 500244 k| k| k| x| k] x| x]|* 2 | Screw 9/64X40L7.8
33 | 411010 ® |k | Rk x| k| k]| * 1 Link Guide Block
34 | 411009 * [ [ x] x| %] %] x]x 1 Link Guide
35 | 545249-452 |k | kx| x| k| k| k| x| * 2 Screw 11/64X40 L9.5

-0-




TENSION RELEASER, KNEE LIFTER ROCK FRAME

-L

JIS(a[=|a|=2 E
NO. | PARTNO. (BB 4|4|8(8|2 |G| aTY. DESCRIPTION
<|z|=|<|x|=x|<|%
1 504500-452 | * | * [ % [ x| x| x| kx| 1 Nut 3/16X32
2 544295 AR 1 Screw 3/16X32
3 | 411024 * Lk k| x| %] x]|* 1 Tension Releaser
4 | 502662 PN N N I T I B Tension Releaser Spring
5 | 544296 * [ | x[x x| x]x]|*x] 1 | Screw3/16X32
6 | 544292 7 |k [ x| k| x| x| x| x| % 1 Screw 3/16X32 L7.9
7 | 544213052 [ | [ x| # | k] x|x]|x| 2 Screw M5X0.8 L10.0
8 | 551854 Lok [k xfx[x]x] 1 Hinge Stud
9 | 541180 w ok [k [k [ x| x|x]x] 1 Nut 3/16X32
10 | 544302 w1 x|k [ [ %[ %[ x]{x] 1 Screw 3/16X32 .20.0
11 | 502679 ® bk [k [ x|k [x][-[-] 1 Pin
543809002 |- |- |-|-|-|-|=*]|=* 1 Pin
12 | 502786 x|k [k [k [x[x|[-]-] 1 Knee Lifter Rock Frame
411299 N I I N N T Knee Lifter Rock Frame
13 | 411181-900 | # [ * [ * [ x| % | * | | *| 1 Knee Lifter Lifting Rod.
14 | 543801-005 |* |[* |*|* | |*|*|*]| 2 | Snap Ring E-40
15 | 502586 IEAEAEREZEREREE Spring
16 | 411120-001 | # | [ % {* | % | * | % |[*| 1 Collar comp.
17 | 545205-452 | % | % [ | % | % | %% |*x| 1 Screw 11/64X40 L5.5
18 | 500312-850 | % [ % [ % [ % | % {*{%|x]| 1 Screw 5/16X24 L10.0
19 | 545754 [k |k fk kx| x[x] 1 Packing
20 | 282187 * |k |k fx{xfx|x|[%x] 1 Screw
21 | 282146 [k [k ik x| x]x]|x] 1 Screw Friction
22 | 500261-850 | % [k |k [k | x| x| x|x]| 1 Screw 3/8X28
23 | 502653 x|k |kl x]x]x] 1 Presser Bar Spring
24 | 417894 |k Pk [ [k [ x]x] 1 Presser Bar Spring Tube
25 | 502516 ® l ok [k [k | k[ x|k {x] 1 Wick -
26 | 282251 ok |k [k [ kD x]%] 1 Presser Bar Spring
27 | 544212-055 | % | % | % | | % | * | % | * 1 Screw M4X0.7 L14.0
28 | 543871-003 | % | % | * | * [ * | * [ % [* 1 O-ring P-5
29 | 282252 Lok |k [k | k[ x|k [*x]| 1 Presser Bar Lifting Cam comp.




PRESSER BAR, THROAT PLATE, FEED DOG

6 <
9 12
7 - N
\ '/ 10 '/ 10
] . ./ 11 ./ 11
| . gg !
[N -3 D N R ] I E
NO. | PARTNO. |B|%(&|&|B|%|3|&|arv. DESCRIPTION
Tjxj=iz|x|=<|=<|g
1 276025 AR ERE R ERERE 1 Ball
2 411035 AR AEAERERER L) 1 Presser Bar Position Guide comp.
3 545249-452 | % | * | x| x| x| % | x| * 1 Screw 11/64X40 L9.5
4 376060 (A NENENERENENE 1 Presser Bar Bushing Cover
5 282150 |k |k ok [k | ow | % 1 Presser Bar Bushing
6 502948 N N T I I 1 Presser Bar comp.
7 500256 AR IERERE R AR 1 Screw 9/64X40
8 503818 ®* x|~ [-]*x|%[~]- 1 Presser Foot (hinged) comp.
9 411215 -l -tx x| =-]-1- 1 Presser Foot (hinged) comp.
10 | 545291 I ER A 1 Screw 1/8X44 L10.3
11 | 548101 - *==*=]-1-]*1= 1 Spring
12 | 411314 -0 -1-1-1-]=*]|=* 1 Presser Foot (hinged) comp.
13 | 376184 * Lk |k ]k | k| ox ] ok |k 1 Presser Bar Lifting Cam Catch
14 86-850 LA ENEN N 1 Screw 9/64X40
15 | 500244 A EIAE AN R 2 Screw 9/64X40 L7.8
16 | 282193 ER I N T B B B 1 Bed Plate
17 | 500244 PR T N N N 2 Screw 9/64X40 L7.8
18 | 282188 * (== -*x|-]*%[- 1 Throat Plate
282189 R I R B B B I 1 Throat Plate
282190 o I N R I e 1 Throat Plate
282191 - --lx[-1-1-1- 1 Throat Plate
19 | 282194 AR REAERETEIERE 1 Bed Slide comp.
20 | 508506 R I B 1 Spring
21 238 * bk | x| x| x| x| x]|* 2 Screw 3/32X56 L2.3
22 | GS5032 I EEAEAERERERERE 2 Screw 1/8X44
23 | 417920 |- -1*x|-]%]|- 1 Feed Dog
503683 - xl-t-1-1-1-1- 1 Feed Dog
417919 -1 - =l =-)-1{-1- 1 Feed Dog
502547-001 | - | - x| -1-1-1- 1 Feed Dog
503743 |-l -]-1- = 1 Feed Dog
411308 -i-1-1-1- = 1 Feed Dog




NEEDLE BAR YOKE, NEEDLE

14 &
Y NS 2
= :
15
3
12
16
4 17

N\

13
12

ogu

JlS|ial=s|al= :;;I =
NO. | PARTNO. 8123/ & Q|8 8| ary. DESCRIPTION
Iz |<|x|<|<|Z

1 508879-002 - | * |k [ * | k| k| k| x| * 1 Needle Bar Yoke comp.

2 502594 E N S N B B A 1 Needle Bar Oil Felt Cord

3 502608 AR A E R E] 1 Needle Bar Oil Felt

4 508880 IR EREIERERE 1 Needle Bar Yoke comp.

5 282270 k| k| k| k[ x| x| k]* 1 Needle Bar

6 502674 R E I ERESERERR 1 Yoke Shaft Bushing (front)

7 502672 NI 1 Yoke Shaft Bushing (back}

8 411001 AR AR IR 1 Stud Guide Block

9 545249-452 | x | x| x| k| x| kx| % | * 2 Screw 11/64X40 L9.5

10 | 411132 A EIEIESEFEESFEE 1 Needle Bar Yoke Guide (front) comp.
1 508884 L L R B N N 1 Needle Bar Yoke Guide (front)

12 | 502930 [k | k| kx| x| k| * 2 Needle Bar Yoke Guide Seal

13 | 544301 | k| k| k] x| x| x| % 2 Screw 3/16X32 L10.0

14 | 411131 |k |k [k x| xlx]|x] 1 Needle Bar Yoke Guide (back) comp.
15 | 508883 k [k ok [k k]| k] ok [* 1 Needle Bar Yoke Guide (back)

16 | 545180452 | % | % | % | % | % | x| * | * 1 Screw 3/32X56 L3.1 '

17 | 504112 - AR AR R A E AL 1 Screw 1/8X44 L4.0

18 | 502597 k| k[ k| k| k] k| x| x 1 Needle Bar Thread Guide

19 N1906-07-10 | * | - | * | - % | - | % | - 1 Needle 1906-07-10

N1906-01-12 | - | % | - | % | - [ %] -] * 1 Needle 1906-01-12




NEEDLE BAR CONNECTING LINK(FOR 105/125)

12

16

e

17

@
Q\

Jls|alsq=2 AL
NO. | PARTNO. |38 |B(8]|8|8 ¢ ary. DESCRIPTION
T|z|=|x|<2|<|Z
1 411073 * k[ x| x]|-]-1-7- 1 Needle Bar Connecting Link Comp.
2 502768 * |k | x| x|-|-|-]- 1 Needle Bar Connecting Link
3 502785 x|k [ x[x|-|-f-]- 1 Pin
4 502802 * [k | x| x| -] -[-1- 2 Snap Ring
5 502787 * | x x| -|-]- 1 Eccentric Shaft comp.
6 504051 x| xlxlx|-|-]-1- 1 Screw 1/8X44 L4.0
7 411499 ® k[ x|®x|-1-f-]- 1 Pin
8 | 411074 * | x| *x|x|-|-1-]- 1 Link Hinge Bearing comp.
9 544286 EEIERE N 1 Screw 3/16X32 L10.3
10 | 411045 * |k [ % || -f-1-}=- 1 Eccentric Shaft Gear comp.
11 504101 * [k xlx| - -1-|- 2 Screw 1/4X40 L5.0
12 | 500303869 | x| * | *x|x|-]-|-|- 1 Screw 1/4X28 L11.5
13 | 282195 * x| *x|x|-)-]-1- 1 Vibrating Cam Shaft Bushing (front)
14 | 502760 * x| *x]lx]-t-1-]- 1 Cap
15 | 411083 * x| x[*x]--1-1- 1 .| Vibrating Cam Shaft Bushing (back)
16 | 544286 x| x| x|x|-}-]-]-] 2 Screw 3/16X32 L10.3 '
17 | 282224 * x| *x|x|-|-|-1-1 1 Plug
18 | 502831 * x| x[x]-|-]-]- 1 Plug




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



NEEDLE BAR CONNECTING LINK(FOR 143A)

17 13
0/16 % 21 A

14

L <o [

IR R Y - R =
NO. | PARTNO. g/ |b(R|8|S8 ary. DESCRIPTION
T|z|x|T|x|T|<|g
1 411278 S I I I I I I 1 Needle Bar Connecting Link
2 411220 BN 1 Link Hinge Stud (eccentric)
3 543801-003 |-~ f~|-f-|-|[-]|=*/|* 1 Snap Ring E-32
4 | 545181 -1 - - *] 1 Screw 9/64X40 L4.0
5 502619 - -t-1-1-1-]*|* 1 Link Hinge Bearing Felt
6 411223 B R N B B B I 1 Link Hinge Bearing comp.
7 544286+ s === -]-*|* 1 Screw 3/16X32 L10.3
8 411283 ===t -] %] * 1 Pin
9 411281 N N A B R N I 1 Link Driving Lever Link comp.
10 | 544203-001— | - | - | - | - | - | - | * | * 1 Screw M4X0.7 L4.0
1 549886 R R ERE 2 Snap Ring
12 | 411284 ~l ==t -] -] *x{x* 1 Pin
13 | 411279 === --1-1]%|=* 1 Link Drivin)? Lever comp.
14 | 350881869 | - | - | - | -|~|-|*|* 1 Screw M5X0.8
15 | 411290 - -1-1-1-]%|=* 1 Follower Lever Shaft Bushing
16 | 544204-001 = == -]-[-1=*|* 1 Screw M5X0.8 L5.0
17 | 544488 I R N B I 1 Screw Stud 3/16X32 L8.5
18 | 543815-003 |- |~ |-[-|[-|-|=*|=* 4 Washer
19 | 411288 L N R 2 Roller
20 | 541180 I M R B B I 2 Nut 3/16X32
21 | 411286 == *]* 1 Z/Z Cam Follower Lever comp.
22 | 543849004 |- |- |-|-|-1-]=*|=* 1 Washer
23 | 544487 IR I R A B B B 1 Rolier Hinge Stud (eccentric)
24 | 411306 e e R 1 Needle Vibrating Worm Wheel comp.
25 | 544307 St -] -t~ *|=* 2 Screw 1/4X40 L11.1
26 | 545249452 | - |-} - |- |- |- | %]* 3 Screw 11/64X40 L9.5
27 | 551899 S Bl N R B B B 1 Needle Vibrating Cam comp.
28 | 545136452 |- |- |-|-|-]-|=*|=* 2 Screw 1/4X40 L9.0
29 | 551934 R 1 Cam Adjusting Plate comp.
30 07-011 |- -f-1-1-[-Ix|*x| 2 | ScrewM4X0.7L4.0
31 544288 S I R B B R B 2 Screw 3/16X32 L13.5
32 | 411291 R 1 Cam Shaft Bushing (back)
33 | 411292 = -1 =-1%]=* 1 Collar comp.
34 | 544205-001 |- |- |-|~-|-1-]|=*]|=* 2 Screw M6X1.0 L11.5
35 | 282195 ~t==-1-1 - - * 1 Vibrating Cam Shaft Bushing (front)
36 | 502831 Sl=l---1-1%]|=* 1 Plug
37 | 502760 st=1-1-ft--1%|=* 1 Cap
38 [ 500303869 |- |-|-|-|-}-|=*[* 1 Screw 1/4X28 L11.5
39 | 555390 -1 -1-]*1=* 1 Vibrating Cam Shaft
40 | 282224 e e B B e e N 1 Plug
41 | 544782 =1 -1-1-1-]=*]=* 1 Plug

-8-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



NEEDLE VIBRATING YOKE CONNECTING LINK CARRIER FRAME COMP,(FOR 143A)

% 4

18<
@y
/

16
17

) VN A

N

20

8
1
12 3
? 0 4@
9
2131203121322
NO. | PARTNO. |8 |8 (g ig|8 5 23 ary. DESCRIPTION
<|g|<|<||<|<|

1 411275 - - - * | * 1 Carrier Frame Block comp.

2 411276 === x| * 1 Carrier Frame comp.

3 504048 - - * | ¥ 2 Screw 11/64X40 L.4.0

4 502850-931 | - | - -1 - * | * 1 Slide Bearing

5 411246 === -1-]-f=*|* 1 Slide Stud

6 411046 -l -t=-1--1-*x(=* 1 Cam Regulating Stud

7 544302 =l =={-]-|*|* 1 Screw 3/16X32 L20.0

8 411337-451 R e 1 Adjusting Lever

9 500302-850 |- |- [~-|-|-|-|*]|* 2 Screw Stud

10 | 411170 -t -]-1=x1=* 1 Slide Block Bracket comp.

11 | 500067-833 = --1-|*x]*] 2 Screw 9/64X40 L4.5

12 | 544283 -t--1-1-1-1*|*] 2 Screw 3/16X32 L25.0

13 | 544286 - ol B I e N I 2 Screw 3/16X32 L10.3

14 | 282288-451 |- |- | - R ERE 1 Arm Cover (front) and Gasket comp.
15 | 282206 -l -1-t1-1-|-]*|=* 1 Arm Cover (front) Gasket .
16 | 282300 I I B B B P I 1 Stitch Length Indicator Window

17 | 408572 -t=1-1- * | * 2 Washer

18 | 544211-004 |- |~ |- |- [- |- *]* 2 Screw M3X0.5 L10.0

19 | 544213-053 | - === - x| * 4 Screw M5X0.8 L12.0

20 | 502951-850 | - | - [ - [ -] -}t -1 *|% 1 Screw

-10-




FEED REGULATING INDICATOR, LINK
11

12

I > R i 3|3
NO. | PART NO. g g g} g g’; ?; qary. DESCRIPTION
Tz |x|<|2|< |
1 376129 * [k |k x [k [ %] x]x] 1 Feed Regulator comp.
2 [ 374496-005 [ [ x| % || % | x| x{*| 2 | ScrewM5X0.8L14.0
3 376131 IR EIENEN SN 1 Feed Regulating Indicator Hub
4 544214-055 | * | ® | x|k [ % | k| x| * 1 Screw M6X1.0 L15.0
5 376130 IR ERERE] 1 Feed Regulating Indicator (body)
6 376132 o Lok | k| k| k| x| k]* 1 Indicator Plate comp.
7- | 544212-052 | x| % [ %[ * | x| x| x| *]| 2 | ScrewM4X0.7L8.0
8 414685-051 | * | x| % | * [ x| % % | * 1 Screw M3X0.5 L5.4
9 411150 IR E I ERERE 1 Connecting Link
10_| 543801-005 | * | % | % | % | % | % | % | * 1 Snap Ring E-40
1 376134 | ok ok kx| k| k| * 1 Collar comp.
12 | 544204-001 | | % | k| % § % | % | % | * 2 Screw M5X0.8 L5.0
13 | 502878-451- | % | % [« [ % | = | = | x| * 1 |-Feed Regulating Lever comp.
14 | 543871-005 | * | % [ % | % | = | % § % | * 1 O-ring P-7
15 | 502868 Kk p ok |k |k kR ] ok ]|k 1 Connecting Shaft Bushing
16 | 411184 NI EREN NN 1 Connecting Shaft '
17 + 551881 k| k| k] k] k] x| x| * 1 Collar comp.
18 | 544053 L R I B I N I 2 Screw M5X0.8 L4.0
19 | 500309-850 | s | % { % | % | | % | % | * 2 | Screw Stud
20 | 502849 |k Lk [k | x|k k]| * 1 Screw Friction
21 | 374613 * Lok | k| k| k| x| k]| * 1 Screw
22 | 282207 RN EIE R 1 Stitch Length Indicator Plate
23 | 544212-055 | * | * | * | k| x| k[ x| * 2 Screw M4X0.7 L14.0

-11-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



ARM COVER (TOP) (ASSEMBLY)

-
[N D3 T -3 R -3 3
NO. | PARTNO. 2|81 |%|8|8(2 |G| arv. DESCRIPTION
o< |<|<|T
1 544213-057 f s | % [ & | % | % | % | % [ * 8 Screw M5X0.8 L25.0
2 544217-001 | % | % [ & | % | | % | % | * 3 Screw M4X0.7 L6.0
3 548061 * k| k| x] x| %] x| * 3 Washer
4 282289 * | k| k| x| kx| x|x 1 Arm Top Cover and Gasket comp.
5 282177 I AEEE AR AEEE KRR 1 Arm Top Cover Gasket
6 508562 * |k bkl kx| %] %] * 1 Thread Guide Spool!
7 544782 * |k | k| kx| k| x| % 1 Plug
8 544886-451 * | ok | k| k| x| x| x| * 1 Rubber Cap .
9 368029 k| ok | k[ k| k| k| x| % 1 Bobbin Winder Tension comp.
10 | 368033 s Lo ) ose | e dowe | e fow | % 1 Knob
11 547246 s bk | k| k| | % | % | * 1 Bobbin Winder Tension Spring
12 | 547247 AR AR EAE AR 2 Bobbin Winder Tension Disk
13 544204-001 % | % | k| % | %] % | x| * 1 Screw M5X0.8 L5.0
14 550020 s | % | x| x| k| x| % | * 1 Thread Guide
15 | 544203-007 | s [ % | % | % | % | % [ = | * 1 Screw M4X0.7 L5.0
16 | 544875 AR RERE R ERERERE: 1 P|ugD_ )
17 | 551863-385 | | # | % | * | % | | % | * 1 Bobbin Winder comp.
18 | 550032 * |k |k |k | k| k] x]% 1 Bobbin Winder Lever comp.
19 | 544208-005 | % | % | % [ % | % | % | % | * 1 Screw M5X0.8 L5.0 '
20 ) 543860-005 | s | % | % | % | %! % | x| = 1 Snap Ring
21 | 368025 * [k | k| x| k| x| x| * 1 Bobbin Winder Lever Stud
22 - | 543815-008 R P IV R R O O 2 Washer
23 | 368026 AR AR EEEE R 1 Bobbin Winder Regulator comp.
24 1 544208-005 | % | % [ & | % | % | x| x| * 1 Screw M5X0.8 L5.
25 | 368028 B AERERERE AR 1 Bobbin Winder Guard
26 | 550022-451 | s |k | k| [ % | % | % | * 1 Bobbin Winder (body)
27 | 551938 AR E A ERE] 1 Bobbin Winder Wheel Spring
28 | 551857 |k f ol ok [ x| x| k] % 1 Collar comp.
29 | 544206-011 | & | % | & | % | % [ % | % |*x]| 2 Screw M3X0.5 L3.0
30 543881-004 | x | % | s | % | x| % | 5 | % 1 Q-ring S-6
31 551859 R R IEREAE AR 1 Washer
32 546844 k |k | k| k| k| k| x| * 2 Washer _
33 | 550028 IR IS I e e ) 1 Bobbin Winder Shaft Bracket
34 | 546847 AR AR E AR 1 Bobbin Winder Shaft Bracket Spring
35 551939 FEE R EE A E R A RE ] 1 Bobbin Winder Wheel
36 543871-020 * | k| %] x| k] x| x]* 1 O-ring P-28
37 368020 s | % | k| k| x| k] x| * 1 Actuating Plate
38 | 544865 EE AR AR REEE AR 1 Bobbin Winder Spring
39 - | 550029 SN IS P IR VR R [ 1 Bobbin Winder Stopper comp.
40 | 550031 PV P P P PR ) 1 Bobbin Winder Stopper Plate
41 [ 414747-002 | % | % | % | % | % | * | x| * 1 Screw M4X0.7
42 544207-013 * | k| k| % | k] k| k| % 2 Screw M4X0.7 L4.0
43 | 282272 AR A A E AR AR AR 1 Bobbin Winder Gasket

-13-




PRE-TENSION, TENSION
19

/ J 6 22
, o2
™\ @
/ 9 23
11
@ / 24
10 Q@Q{ B/
25
=
A= A= P
NO. | PART NO. g g ‘t{.) g g § § qary. DESCRIPTION
||| =|<|=|< |
1 376077 ¥ Lok ok [k |k | k| kK 1 Pre-tension comp.
2 376078 AR AN E NN 1 Pre-tension Bracket
3 547247 L ERENE BN 2 Pre-tension Disk
4 368824 AR 1 Pre-tension Spring
5 376080 LR N RN N 1 Spring
6 376081 NN R R 1 Nut
7 551941 |k | kL ow [ k] k| k| * 1 Tension comp.
8 [ 543881-012 | | x| % | x| %] x|x|%x] 1 O-ring S-14
9 551946 LR N N T 1 Take-up Spring Regulator comp.
10__{ 50305-850 * { ok | ok |k | k[ x| x| * 1 Screw 9/64X40
11 551944 C I B B R O 1 Thread Take-up Spring
12 | 551942 E I I B B 1 Tension Stud
13 | 411152 EIN I I B B B N 4 Felt
14 | 411155 * ]k | k[ k| x| ok | x| x 1 Tension Disk
15 | 509076 ER NN R R 1 Tension Releasing Disk
16 | 272219 ok [k |k | ok | x|k 1 Tension Spring
17 | 411154 * Lok ok | k| k| x| x|k 1 Washer
18 | 541182 [k | k| x| k| x| x]* 1 Nut
19 | 50429-833 k| k| k| x| k] ok k] * 1 Screw 9/64X40 L6.35
20 | 502666 |k |k [kl k|| %] 1 Thread Guide (front)
21 | 549056 LEE NN NN 1 Screw 9/64X40 L4.0
22 | 502665 AR AR ERERE] 1 Thread Guide
23 | 500246-850 |k | % | k| % [ k| % [ x| * 2 Screw 9/64X40 L6.7
24 | 544303 E N I N B N 1 Screw 3/16X32 L6.35
25 | 551945 k{ ok f ok | ok |k ok x|k 1 Pin .

-14-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



HOOK SHAFT, BEVEL GEAR

4
S\
8
14 A
5
N R | i
157 € 13 !
167 5 o, || |
17 [ g |
e
19
18 11 3
e || =»
20 P 23
24
1 @g/ 25
30 29 ‘ 9\\\\ qg///
N
28
27
- R - Il
NO. | PARTNO. |@ S AR ary. DESCRIPTION
<lz|=|<|x|<|<|Z
1 411003 * k| k| x| x| x| %% 1 Hook Driving Shaft Helicai Gear comp.
2 504101 AR R EIERAERE AR 2 Screw 1/4X40 L5.0
3 | 282215 g |k [ | [ | w ] ox | 1 Hook Driving Shaft
4 | 282210 I I I I B O I 1 Hook Driving Shaft Bushing comp.
5 282211 ko ok [ k| k| k]| k] k| * 1 Hook Driving Shaft Bushing
6 282212 AR EAERAEREAEA R 1 Wick
7 | 544305 AR AR E I ERERE. 1 Screw 9/32X28 L7.0
8 411038 k |k |k |k k| k| k| * 1 A pair of Bevel Gear
9 411039 (AENERENENENENE] 1 Driving Shaft Bevel Gear comp.
10 | 504101 * 0k k| x| x]|x|x]| 2 Screw 1/4X40 L5.0
11 411040 * [ x| k| xjor| x| x]* 1 Hook Shaft Bevel Gear comp.
12 | 504101 ER I I B B A 2 Screw 1/4X40 L5.0
13 | GZ1017 E2 I B I I B T I 1 Hook Shaft )
14 | 376162 AR AR AR AR EE] 1 Screw !
15 | GS5030 I N I B A A 1 Screw
16 | 271808 * | % | k| x| x| %] x]|* 1 Seal !
17 | 376154 k| ® | k[ x| x| x| x| * 1 Hook Shaft Qil Filter Felt
18 | 368167 IR EIERESENERE] 1 Qil Seat
19 | 551918 E N B O I I N 1 Hook Shaft Bushing (back)
20 | 544305 IAEIEAEIRIEIEAE] 1 Screw 9/32X28 L7.0
21 500264-833 [k [ * [ x| % | k| % | x| * 1 Screw 1/4X28 L7.6
22 | 508914 (AR NENERENENENE 1 Hook Shaft Bushing (front)
23 | 502572 AR IEAEAEREAE] 1 Hook Shaft Bushing Cap Gasket
24 | 502611 AR A AR ERE AR 1 Hook Shaft Bushing Cap
25 229 LRI IR N B 3 Screw 3/32X56 L4.2
26 | 504134 d |k p ok |k |k o] %[ 1 Screw 11/64X40 L6.0
27 | 500247833 | * | * | k| x| x| * [ x [ % 1 Screw
28 | 545425452 | x | x| x| *x | k| * [ x [ * 1 Nut 11/64X40
29 | 502577 LR NN N 1 Plug
30 | 502818 I EEIEAEIEIESREE] 1 Hook Gear Box Vent Cap

-16-




FEED DRIVING CONNECTION, CARRIER FRAME

15

16

\

26
22
27 : 13
é/ 25 24
. .
~ 23
28 20
29 / 21
58—
R -3 | Y -] (=
NO. | PART NO. g g gg E gj; gg qary. DESCRIPTION
||| <|=|%
1 411061 AR IR IR 1 Connection comp.
2 502847 LBERERENENESENE] 1 Connection Crank comp.
3 1177-850 AR AERERE AR 1 Screw 1/4X28 LL13.5
4 | 543801005 | [ * [ % | % [ | x| *x|*x| 4 Snap Ring E-40
5 502845 AN ENENE NN 2 Pin
6 502844 RN EN NN 1 Connection Link
7 502843 EN T B A B I B 1 Connection Lever
8 411059 PR N I N 1 Connection Carrier Frame comp.
9 | 411060 * Lok f kb k]| x| x]x]| 1 Connection Carrier Frame
10 | 545249-452 | % | * | % | * | x| % | x| * 1 Screw 11/64X40 L9.5
11 | 502850-931 |} % | % | % [ % | %] % [ % | * 1 Slide Bearing :
12 | 502857 AR AR EREIERE] 1 Carrier Frame Slide Stud
13 | 502858 AR IEEE IR 1 Wick
14 | 502949 # % | % |*|x|*[x|*x| 1 | SpringStud ’
15 [ 508523 |k kx| x| x| x| * 1 Carrier Frame Stop (back)
16 | 508524 d | k| kol w] x| k] x 1 Carrier Frame Stop (front)
17 | 544449 * (kx| x]|x]|x]|] 2 Screw 3/16X32 L11.0
18 | 502860 * |k | [ k] x| ok]| ] * 1 Pin (right)
19 | 544307 * [ %[ % | x| x| x| x|*x]| 1 Screw 1/4X40 L11.1
20 | 502859 AR EIE SRS 1 Pin (left)
21 | 504066-452 | % | *x [ * | x| % [ x| * [ * 1 Screw 1/4X40 L6.0
22 [ 502932 LR RN N 1 Carrier Frame Spring comp.
23 | 502866 E I I I I I B I 1 Spring
24 | 502931 LI I I I I I 1 Spring Retainer
25 | 502867 * [k [ x| x| x| x| x|*x]| 1 Spring Stud
26 | 411063 IR E IR 1 Connection Shaft Crank comp.
27 | 544286 |k | k[ k] o] k[ k] K 1 Screw 3/16X32 .10.3
28 | 543801-005 | * [ * [ % |x!*|*|x|*x]| 1 Snap Ring E-40
29 | 502862 IR IEREREIERE] 1 Connection Shaft Crank Link

-17-




FEED DRIVING ROCK SHAFT CRANK

>3

>13
20
y 11
< g
12
- S Jl=E| a2 :;:" =
NO. | PARTNO. (g ‘g_; L) 3 ¢ ary. DESCRIPTION
<|z|z|<|<|{<|x]|Z
1 551886 * Lk [k x| k] x| * 1 Rock Shaft comp.
2 551888 AR ERE RN 1 Wick
3 551887 R N I B B 1 Rock Shaft
4 502892 AR AR E RN 1 Rock Shaft Bushing (center)
5 551880 k[ k| k| k| x| x| x| * 2 Collar comp.
6 544053 ok ok [ k] k| ok x|k 4 Screw M5X0.8 L4.0
7 502675-002 | % | * [ % | x| % | x| x| * 1 Rock Shaft Crank comp.
8 502542 A ENEIEIERERERE 1 Pin Felt comp.
9 502541 3N S B A S N O 1 Pin
10 .| 502544 ® |k | % Pkl k| k| ok |k 2 Washer
11 | 51388-850 ¥ [ %[ % x| x| x| x]x] 1 Screw 3/32X56 L2.8
12 | 502545 ® | k| kx| k| %] k] * 1 Feed Bar Lifting Link
13 | 411028 C 3 I N I B N I 1 Feed Driving Rock Frame comp.
14 | 504134 x el kel sl x| x]|x] 1 Screw 11/64X40 L6.0
15 | 504048 AR E R EN R R 1 Screw 11/64X40 L4.0
16 | 500257-850 | & [ & | # [ % | % | % | * | * 1 Screw 1/4X28 L10.7 \
17 | 502546 I EEIN I B B B I O 1 Pin ’
18 | 411030 EEIEAEAENEAERE) 1 Feed Bar comp.
19 | 544291 AR ERE 1 Screw 3/16X32 L10.7
20 | 502826 AEIESEIEIESENEN N Rock Shaft Bushing {front)

-18-




BED SHAFT

17
2=
dJ| = SlalS
No. | parTno. |B|E|R|%13|8|8 S| arv DESCRIPTION
|z |z|<|T|<|< %
1 502752 B AR EAEAE] 1 | Plug
2 502837 E S I BN N 1 Bed Shaft
3 555350 | % | k] k[ x| ok | k| % 1 Belt Pulley comp.
4 140930869 | * | % | * [ % | % | x| x| %] 2 Screw 1/4X28 UNF
5 502518-002 | * | [ % | % | % [ » | x| * 1 Belt Pulley Spacer
6 272144 B I N I B N B 1 Bearing
7 411037 IR R EREN N N 1 Oit Pump Driving Gear comp.
8 504102 AR AR ERER 2 Screw 1/4X40 L4.65
9 544305 IEEEEIENEN S ENE] 3 Screw 9/32X28 L7.0
10 | 502838 EEAEIEIEINS AR 1 i )
11 | 502839 AR E AR 1 Feed Driving Eccentric comp.
12 499-833 | k | * | k| k[ % | x| % | * 1 Screw 3/16X28 L6.4
13 | 500308-833 | | % [ % | [ % | x| x ]| 1 Screw 3/16X28 L8.0
14 | 502888 #* % | x| *|x|%|*|*] 1 | BedShaft Bushing (ceriter)
15 | 411002 AR EREREAREE 1 Bed Shaft Gear comp. '
16 | 504101 |k |k ]k w| x| k% 2 Screw 1/4X40 L5.0
17 | 502703 E T I B B B A I 1 Bed Shaft Bushing (front) comp.
18 | 502515 kR |k | k| k| ] x]|* 1 Bed Shaft Bushing (front)
19 | 502516 PR I B N N 1 Wick

-19-




ARM COVER (BACK)

10 <

¢

o 23

20

g/ 14
J = )
dlS|alS|a|2]3
NO. | PARTNO. |B|B|% (%18 8|2 (g arv. DESCRIPTION
23|z x| |2|=|%
1 544213-052 | % | x | k[ % | * | x| * [ * 8 Screw M5X0.8 L10.0
2 282290-451 | % | % | ® [ % | x| | * | * 1 Arm Cover (back) and Gasket comp.
3 282217 ok | k| k| kx| k]| ok 1 Arm Cover (back) Gasket
4 GS5031 AEAEAEREREZERE 1 Screw
5 502832 * bk [ ]k [ ] x| x| 1 Plug
6 282218 k| k| k| k] k[ x| k] * 1 Gasket .
7 502573 AR EIEAEREAERE 1 Hook Shaft Gear Box Cover
8 544287 AN E RN 4 Screw 3/16X32 L11.0
9 502521 AR I IR 1 Gasket v
10_ ] 502881-951 | % [ % | % [ % | * | * | » | * 1 Bed Shaft Gear Box Cover comp.
11 | 502881 A 1 Bed Shaft Gear Box Cover
12 | 502543 k| k| k| ke k] k] 1 Pin Oiling Felt Clamp
13 | 500245-850 | % | % | * | % | * | * | | * 1 Screw
14 | 544287 E3 I S I S B N 6 Screw 3/16X32 L11.0
15 | 502593 EAE NN N N 1 Machine Leg ,
16 | 500250-850 | % | * | * [ * | * | * | % | * 2 Screw 1/4X28 L11.1
17 [ 500104-850 | | % | * | & [ * | * | * | * 2 Screw 9/64X40 L6.0
18 | 502834 k| kx| k%] -]~ 1 Arm Oil Shield Retainer
411309 B N e I I e I I 1 Arm Oil Shield Retainer
19 | 544213-051 | % | % | % | | x| *x{x|*x| 2 Screw M5X0.8 L8.0
20 | 551860 x|k | x| %] x|-]- 1 Oil Guard Cover comp.
551862 B N I I I R 1 Oil Guard Cover comp.
21 502890 k[ k| k| x| k] x| |- 1 Arm Oil Shield
411311 —f=--f-1-1-1%]= 1 Arm Oil Shield
22 | 544212-003 |k | % [ % | x| * | x| * [ * 1 Screw M4X0.7 L10.0
23 | 543803-003 | # | % | * | % [ | % | [ * 1 Washer 4.0

-20-




OIL PUMP

21

28

.. 29
- U\\ao
31
i

> 24

-L

a3 3
NO. | PART NO. g 8 g g@ ?3 é qary. DESCRIPTION
|z|<|x|x|2|2|Z
1 502650-002 | * | *x | *§ % | k| * | k| * 1 Oi Gauge
2 502651 * x| k& | k| %] x|* 1 Wick
3 | 502635-002 | * |k | k| k[ ok | ok} x|k 1 Oil Tube
4 | 502647-002 | k| k[ x| k[ k] ok |k k] 1 Oil Return Tube (short)
5 201-850 k[ ok [ | x| x| x]*x] 2 Screw 9/64X40 L5.6
6 | 508943 k(%[ xtx] x| x}xix] 1 Qil Distributor Plate comp.
7 508514 * Lk |k |k ok x| x| *x 1 Qil Distributor Plate
8 508878 * k| k| k| k| k[ k] K 1 Qil Distributor Plate Foam Pad
9 500115-850 | * | * | * [ * | * | %} *x | * 1 Screw 9/64X40 L5.6
10t 411212 * Lk Lok x| k] k] k]|* 1 Qil Removing Lint Screen comp.
11 | 411213 B EIEIEREIEIEIER Oil Tube comp.
12 | 411217 I ENE NN NN NN Oil Removing Tube Wire
13 16380 k| k[ k| k]| k| k] ok ]k 1 Oll Removing Lint Screen
14 | 504145-452 | * | * | k| * | * ) x| k| * 1 Screw 9/64X40 L5.6
15 | 502505 LB NN N NN 1 Wick Retainer(front)
16 | 502752 AR EREAEAE. 1 PIu%
17 | 411389 * [k [k x} k] x| x|x] 1 Qil Return Tube (long) comp.
18 | 502648-002 | * | * | * | % | % | *x | *| %] 1 Oil Return Tube (I
19 | 411390 kop k| okl ok | koK | k| K 1 Oil Return Tube
20 998-833 * |k [ x|k [ x| x}*x[ 1 Screw 11/64X40
21 | 502575 * | % | x| *x| x| *x|*x|*| 1 | Oil Pipecomp.
22 | 551891 k| k| k[ k] x| k| k]* 1 Qil Pipe Tube
23 | 555387 Pk |k ok ]k ok k| ¥ 1 Qil Tube Guide
24 | 411207 w | x| || x|x] 1 Qil Pump comp.
25 | 411208 LRI E RN SRR 1 Oil Pump (body)
26 | 411147 L B L L I 1 Oil Pump Gear comp.
27 | 504007 ® Dk |k x k] x| x|x| 2 Screw 11/64X40 L3.5
28 | 411210 L L L I N L B 1 Screw Shatt
29 | 540556 L E NN NN 1 Oil Removing Pump Piston
30 | 417875 L AEEEIENE RN 1 Spring
31 | 411211 Fo ok |k [k ] x| k[ k[ K 1 Pump Piston Spring Bracket
32 | 504063-451 | % | * [ [ % [ % | %} x| * 1 Screw 11/64X40 L7.0
33 | 544285 op ok ] ok ok ok | k| ok ok 2 Screw 3/16X32 L15.0
34 | 543875-104 | ¢ | ¥ |k Lok [ k| k| k| ¥ 1 Washer 3.5
35 | 282221 kol |k ]k ok |k ok ]k 1 Abjusting Valve w/Pipe
36 | 282220 kb ok | okl ok Dok ok | ok |k 1 Abjusting Valve Bracket
37 | 282223 LR NN NN 1 Abjusting Valve
38 | 543871-003 | * [ * | [ * ] % | %} x]* 1 O Ring(P-5)
39 | 544212-052 | * | * | k) k| k| k| x [ * 1 Screw M4X0.7 8.0
40 | 544449 AEIENENENENE NN Screw 3/16X32 L11.0
41 551892 L T N N T B B 1 Oil Tube
42 | 282219 kL k| ok | k| k| k| kX 1 Adjusting Valve Bracket Comp.
43 | 551889 X |k |k k| k| x| x|x]| 2 Qil Tube Cramp

-21-




ACCESSORIES

7
<8
14 N
10 ~
11 \
15 &‘
N
12 \E
13 8
SES
3=
- -
No. | earrno. (3|3 (3|53 Z|3 3| arv. DESCRIPTION
T|z|x|T|x|T <%
1 411116 AR REN RN SN 1 Screw Driver (large)
2 | 541514 LIEENEAENE SRR 1 Screw Driver (small)
3 | 411312 B I EE AR I P B I | Wrench (4mm)
4 | 144465 ¥ %[ %%t *f{*x|{x]*x] 1 | Wrench (1/8"
5 533729 |k ok ] x] k| x| %] % 1 Wrench (3mm)
6 543066-002 |k | * | % | ®x [ k| x| x| * 1 Wrench (2mm)
7 548709 -1 -{-1-1-1=%]=* 1 Wrench (8mm/10mm)
8 233028-452 |k [k |k ]k ] k| x| x| * 2 Bobbin
9 417982 L I B O 3 Anti-spillage Spacer
10 | 411110 I AEAEIAREIEIERE SR 1 Oil Filter comp.
11 | 509004 EEIEIEREIEIERE 1 Anti-spill Spring
12 | 545082-452 | & [ s [ { * | & | * | % | * 1 Screw 9/64X40 L10.0
13 | 410186 AR AR EIE N 1 Rest Pin ’
411313 -{-t-1-1-1-]=%]|=* 1 Rest Pin
14 | 410154-451 | % [ % | * | % | * | = | x| *]| 1 Oil Can with Oil (SINGER Type “C” Oil 750cc)
15 | 414407 I AEREAERERERERE 1 Machine Cover
16 | N1906-07-10 | * | - | * |- { x| -[*[-| 3 Needle 1906-07-10
N1906-01-12 | ~ [ % | - [« [ -{ *{ - |*] 3 | Needle 1906-01-12
17 | 368444 R I I B B B 1 Screw Driver

-2o.




OIL RESERVOIR AND KNEE LIFTER

O

25 | 502587-002

Knee Lifter Plunger

Jl S g =4 E 2=
NO. | PART NO. g g Q g 9 qQry. DESCRIPTION
Tjxjx|x|T|T|<|X
1 282229 * | k| k| x| k| k| k|x* 1 Oil Reservoir and Knee Lifter comp.
2 282230 A EEREAEREAE 1 Qil Reservoir comp. i
3 545036-819 | % [ % | * | * | *x [ * | * | * 1 Screw 11/32X28 L8.0
4 | 545754 LR N B Packing
5 502987 k[ k| k| % | x| %] x|x 1 Plug
6 411137 Rk [k ok ] k| k| x|k 1 Oil Reservoir
7 411128 IR EREIERERE 1 Knee Lifter Rock Shaft Spacer
8 411173 R E AR AERERERERE ] 1 Qil Reservoir Cushion
9 368377 d [k [k | k| k| k| x| % 4 Cushion
10 | 543801-007 | * | * | * [ % | * | x| % | * 2 Snap Ring E-60
1 551919 ER I I N B N A 1 Pin
12 | 551866 AR ERE A ERE AR 1 Knee Lifter Control Shaft comp.
13 | 541167-001 E I I B B 1 Nut M6X1.0
14 | 414745-001 | % | x| % [ s | % | % | = | * 1 Screw M6X1.0
15 87018 AR 1 Spring
16 | 508501-- BRI AR 1 Knee Lifter Rock Shaft Connection
17 | 503000 IR AERERERERE, 1 Clip Ring
18 | 508502 ko ok [k | k| k| k| xix] 2 Clip Ring
19 | 551867 IR AERERER AR 1 Knee Lifter Rock Shaft comp.
20 | 502720 [k | ok |k | ok | k| x| * 1 Rock Shatft Lifting Arm comp.
21 | 500332-850 | * | * | % | % | % { x| x| * 2 Screw 1/4X28 L22.0
22 | 555337 k| k| kx| k| k]| x]* 1 Knee Lifter Knee Plate and Arm comp.
23 | 555338 EN I N I B A I 1 Knee Lifter Knee Piate comp. -
24 | 502583 k| k| k| k| k| ok x| 1 Knee Lifter Knee Plate Arm
* | ok ]k | k| k| k| k| * 1
* | k| k| k| k| k| k| * 6
I EEIEIEIENERENE 2
* * * | % * * * | * 2
* | % % | % * | % * | * 2
* | ok | k| ok | % | k| k| % 2

26 | 546920-001 Nait

27 | 540522 - Machine Hinge Connection
28 | 368381 Cushion

29 | 368380 Oil Reservoir Cushion (small)
30 | 368379 Qil Reservoir Cushion (large)

-23-




BELT GUARD, THREAD UNWINDER (FOR 2-SPOOLS)

16

®0 0 000 =

-L

=
=t - = v
NO. | PARTNO. | § e § B|8|2|g|a. DESCRIPTION
<|<|=|=T|x|{<|<|Z
1 282231-451 | % | % | % | % | * [ % | % | * 1 Beit Guard comp.
2 541165-001 | % | % | s [ & | * | * | % | % 3 Nut M4X0.7
3 543880-004 | * |k | x|k | x| k| k| * 3 Ring
4 282232-451 | % | | % [k | * | k| x| % 1 Belt Guard (left)
5 282233-451 | % |k |k |k | k| k| x| % 1 Belt Guard (right)
6 544212-007 | % [ % | % | % | k| % | x| * 3 Screw M4X0.7 L35.0
7 544213058 | % | * | % | % | * | % | x* | 2 | ScrewM5X0.8L35.0
8 408913 ® (% | %[ %] %)% |x{*x| 2 | SnapRing
9 550167-451 | % | % | * [ * [ * | * | % | * 1 Belt Guard Slide
10 | 544211053 | * | * [ % [ % | % | % | % | * 2 | Screw M3X0.5 L8.0
11 | 550168 LRI I B I 1 Belt Guard Slide Stop Plate
12 | 368279 E 3N I B B B B B I B | Spring .
13 | 550166-451 | * | * | % | | % | % | % | * 1 Belt Guard (lower)
14 | 550169 RN YR 1 Belt Guard Slide Shaft
15 | 549398 * (| *|x|*{x|*x]|*%x]|] 4 | Wood Screw
16 | 544213-054 | % [ * | % | * | x| * [ * | * 1 Screw M5X0.8 L14.0
17 | 376392-453 | * | % | % | # | x| * | x| * 1 Thread Unwinder (for 2-spools) comp.

-24-







dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



b
PART NQ. SIBIQLILILIQS|ATY. DESCRIPTION PAGE| NO.
<|<|<|<|<|x <=
368167 *[#|*|x|x[*{x|%]| 1 | Oil Seal 16 18
368279 K|k |k k| k| k| %] %] 1 Spring 24 12
368377 #|xl%|%|x|*%|*|%| 4 | Cushion 23 9
368379 #|*|*k|*ik|*k|*|*x| 2 | Oil Reservoir Cushion (large) 23 30
368380 *|%|*[*|*|x|*[*| 2 | Oil Reservoir Cushion (small) 23 29
368381 *[*|%|*[*|*x[* x| 2 [ Cushion 23 28
368444 *[k|%|%[%|*[%|x| 1 [ Screw Driver 22 17
368824 ok | ek | ok ok [ [ | 1 Pre-tenswn Sprlng 14 4
| 374356 |k |k k|| ok )k [ [T SOrOW v i T 1 |30
374496005 | * |*|*|*|*| x| *|x| 27 "-iScrewM5X08L140 1 2
374613 *[%| k| [k| k) x| x| 17| Screw: = 11 21
374619 |k k[ k| k%) 1 -Scraw3/32X80L26 15 10
374621 *[%fkf#f*]|%[%]| 1 | Screw 3/3280L2.1 15 8
374622 ®[%|k[*)kikfx %) 1 | Screw2.1X48L1.1 15 6
376029 IR E I E I S R Arm Shaft Oil Shield 2 12
376060 *|%[*|%|*fx|%|%x| 1 | Presser Bar Bushing Cover 4 4
376077 Kok k||l k| x [ x| 1 Pre-tension comp. 14 1
376078 K|k [k |k | k{k|x [k 1 Pre-tension Bracket 14 2
376080 * [k %% %% % x| 1 | Spring 14 5
376081 * % |*|*|*/%|%|x| 1 | Nut 14 6
376129 s |k k| kx| k| x|k] 1 Feed Regulator comp. 11 1
376130 ® K|k (k| k|x|xk]x| 1 Feed Regulating Indicator (body) 1" 5
376131 ®|#|*|x[*1%|* %] 1 | FeedRegulating Indicator Hub L 3
376132 ® ko ok k) k| ok Pk | ] Indicator Plate comp. 11 6
376134 BRI EIEIRIEIE TN Collar comp. 11 11
376154 *|%|%|x[*x%[*%|x| 1 [ Hook Shaft Qil Filter Felt 16 17
376162 *%|%|%|%|*f%|%x| 1 | Screw 16 14
376184 IEIEIEIEIEIE IR N | Presser Bar-Lifting Cam Catch 4 13
376392453 |*|*|[*|*|*[x|*|*| 1 | Thread Unwinder (for 2-spools) comp. 24 17
408572 ®[*|kix|*k|[*x[-|-| 2 | Washer 9 37
408572 =I={=[-1-]-1*%|*%| 2 | Washer 10 17
408913 sk |k [kix[k|k|k]| 2 Snap Ring 24 8
410154451 Kok K[k k| k| %% ]| 1 Qil Can with Oil (SINGER Type “C” Oil 750cc) 22 14
410186 K[k x|x|x|[x|[-]-] 1 Rest Pin 22 13
411001 *|#|*k[%[*%|%|*|*| 1 | Stud Guide Block 5 8
411002 *[x|%|x|x|x|*|*x| 1 | Bed Shaft Gear comp. 19 15
411003 ® ook k| k| x| %] 1 Hook Driving Shaft Helical Gear comp. 16 1
411005 *|%|%|*|*[x[*[x[ 1 | Needle Bar Connecting Stud comp. 2 27
411009 * %[ *|*|%[x[*[%| 1 | LinkGuide 2 34
411010 #{%|%|*|*|x|%|x| 1 | Link Guide Block 2 33
411014451 Kok | kK| k|| x|%]| 1 Rotary Take-up Guard comp. 1 1 1
411015451 K|k kK| k| k| k|| 1 Rotary Take-up Guard 1 4
411016451 | *|*|*|*|*|%|*)%| 1 | Rotary Take-up Guard Cover 1 8
411024 * [k fk |k k [k |%]| 1 Tension Releaser 3 3
411028 *|%|#f*[*[x|%[+]| 1 | FeedDriving Rock Frame comp. 18 13
411030 *[*|kl*k|*%[*[*[*%| 1 | FeedBarcomp. 18 | -18
411035 ®[%|*[*[*|*%|* x| 1 | Presser Bar Position Guide comp. 4 2
411037 * k| k[ |kfxfk|%| 1 Oil Pump Driving Geear comp. 19 7
411038 ®[%|*|x[*[*|*|%x]| 1 [ Apairof Bevel Gear 16 8
411039 L LEEIEIEIEIER N Driving Shaft Bevel Gear comp. 16 9
411040 HEIEIEIEIEIE I ] Hook Shaft Bevel Gear comp. 16 11
411041 *|*|*|x[*|%|-|-1 1 | Adjusting Bracket comp. 12 1
411042 IEIE R B R I e Adjusting Guide Crank comp. 12 5

-29-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



SELz3|2|2
PART NO. |8|8|0|0I98|Q|R(ATY. DESCRIPTION PAGE| NO.
<|<|<|<|<|<| x| _

502659 K|k k| k| k| kK [k]| 1 Take-up Mounting Disk

502662 LAEIEIEEIEIEIEI Tension Releaser Spring

502665 *|%|%[*|%|x|*x[*%] 1 | Thread Guide

502666 *[x[*|ki{*|%|*|x| 1 | Thread Guide (front)

502670 dlk ok k| k[ k)| k| 1 Thread Cutter

502672 ®|%|%|x{*x|x|*x[*| 1 | Yoke Shaft Bushing (back)

502674 K 1k| k[ k|%|%|x[x] 1 Yoke Shaft Bushing (front)

502675002 | *|*|*| |k x| |x] 1 Rock Shaft Crank comp

502679 * k| k|| x|%| =[] 1 Pin: R

502703 * k| k| k|| k| %]|x| 1 BedShaﬁBushmngonﬁcomp;

502717 *|x{x|*|*|*|x[x| 1 | BobbinCaselatchLever . =

502720 ® k| K|k k| k| kx| 1 Rock Shaft Llftlng Arm comp

502752 k| k(K| x|ki%|k]|%]| 1 Plug:-

502752 s [*|*|*[*|x[x|*%] 1 | Plug’

502760 *lkik k|-~ -|-] 1 Cap

502760 —[=|-[-|*I*]-]- 1 Cap

502760 ===l %] 1 Cap

502762 K| k[k| k| x| -~ 2 Snap Ring

502763 sl ok e |k k| %[ x| 1 Arm Shaft Bushing (center)

502768 * k| % |x{—|-|-|-]| 1 Needle Bar Connecting Link

502775 * k| k| xfx %] -1~ 1 [ Adjusting Bracket

502776 * kx| kx| k- |- 1 Slide Block Stud

502776 *|kik|# x|~} 2 | SlideBlock Stud

502781 K|k | k| kx| k-] 1 Slide Block. - "

502782 * kK| k|k|*k|-|-] 1 Adjusting Bracket Slide Block

502783 I EIEIEIEIES S ol Adjusting Gunde Crank Shaft

502785 ® k|| =[-{-]-] 1 Pin 6 3
502785 R Pin 7 12
502786 *{*%|*/%|*|*|-1~| 1 | Knee Lifter Rock Frame 3 12
502787 K|k || x| -] -|-|-] 1 Eccentric Shaft comp. 6 5
502788 ® k| k| kfx|k| - || 1 Adjusting Shaft Retainer 12 15
502789 *|x|*|%|x|*|~|-| 1 | Carrier Frame Stud 9 5
" 502793 K[k k[ xpx[x]| |- 1 Stud Ring 9 12
502793 * k| k| k|x|k|-[-] 2 Stud Ring - - 12 2
502794 * k|- x|x]-[-]-] 1 Eccentric Position Spring 9 19
502800 *[*|*x|*|*|x[-|-| 1 | Washer 9 14
502802 *[*|*|*%{-|-|-|-| 2 | SnapRing 6 4
502802 —|-|=1=I*{x|-|-] 2 Snap Ring 7 13
502802 |*|*|*/*{*[-|-| 1 | SnapRing ‘ 9 15
502803451  |*|*|*|*|*[*|-|-| 1 | Adjusting Lever 12 19
502818 * k| k| x|k % %]|%]| 1 Hook Gear Box Vent Cap 16 30
502826 IR EIEIEI Rock Shaft Bushing (front) 18 20
502831 *lkfx|%|*[*[*%|*x| 1 [ Plug 2 20
502831 * kx| =[] -]-] 1 Plug 6 18
502831 S R LI N e Plug 7 30
502831 “1=1=-1-l-|-]*[*] 1 Plug 8 36
502832 ® ok kx| k| k[ % | K| 1 Plug 20 5
502834 * k| kK| k%[ 1 Arm Qil Shield Retainer 20 18
502837 ® |k %)k k| % | % | %] 1 Bed Shaft 19 2
502838 Kk % | k| k| k| x|%]| 1 Bed Shatft Bushing (back) 19 10
502839 ® ok k k| k| %% | %] 1 Feed Driving Eccentric comp. 19 1
502843 ® |k x|k % [ %]k [ 1 Connection Lever 17 7
502844 IR EIEIEAE I Connection Link 17 6

-33-




Y b
222525 < | <
PART NO. [lldlblbls|s|S|ary. DESCRIPTION PAGE| NO.
<|<|<|<i<|z| x|
502845 k| k]klk|x]|%|x]| 2 Pin 17 5
502847 R IEIEIEIEAE T Connection Crank comp. 17 2
502849 IR EIEIE R Screw Friction L 20
502850-931 K k| k[*k]k]x| -1~ 1 Slide Bearing 9 4
502850931 |-|-|-|-{-|-|*|*| 1 | SlideBearing 10 4
502850081 |||k |k [k|x ]k [%| 1 Slide Bearing 17 "
502857 *[*|%|%|*|{%|*|{*| 1 | Carrier Frame Slide Stud 17 12
502858 Kk (k| k x|k x| 1 Wick 17 13
502859 BRI IR IE IR I E R IR Pin (left) 17 20
502860 EIEIEIEIEIEIEA Pin (right) 17 18
502862 o [ || % | % || 1 Connection Shaft Crank Link 17 29
502866 IR e R A N | Spring 17 23
502867 IEIEIEIEIEIEIEA I Spring Stud 17 25
502868 *|%|%|%|%|*|*[*x| 1 | Connecting Shaft Bushing " 15
BO2878-451 || % | (% |%|%|*{x| 1 Feed Regulating Lever comp. M 13
502881 #|%|%|*|%|*|%|%| 1 | BedShaft Gear Box Cover 20 | M
500881-95 e Bed Shaft Gear Box Cover comp. 20 10
502888 - |k [% ||k [*k|k| || 1 Bed Shaft Bushing (center) 19 14
502800 «|#|*|*[*[*| |- 1 | Arm Ol Shield 20 | 2
500892 e o e e | o |k | o [ | 1 Rock Shaft Bushing (center) 18 4.
500922 *[%[*[*[*[x[ -1 1 | Clamping Bracket (upper) 12 10
502930 % |%|* | *|*|*|*| 2 | NeedleBarYoke Guide Seal - 5 12
502931 # % |%|%|*|* | % |%| 1 | SpringRetainer 17 | 24
502932 ® ok [k |k k| k| x| 1 Carrier Frame Spring comp. 17 22
502948 selok| ook || ok | || 1 Presser Bar comp. 4 6
502949 ok | ok [k | sk ok | k| Spring Stud 17 14
502051850 |-|-|-|-|-|-|*|*| 1 | Screw 10 | 20
500957 S S O Y S S S Needle Bar Connecting Link 7 2
502958 -1-1-1-|*{*|-]|-] 2 | Roller Stud Ring 7 6
502959 -[-|=|-[*[*|-|-| 1 | Roller Guide comp. 7 7
502960 === * =<1 2 | Roller 7 5
502961 A==t )l =1=1 1 Washer 4 9
502963 —|=|=|-f*|%{-]-] 1 Washer 7 1
502964 =|=1=|-|*{*|-|-| 2 | RollerNeedle Bearing Cage 7 4
5029665 “|-{=|-|*|*|-{-| 1 | siide Block 7| #
502968 === ¥ x| =1-] 1 Vidrating Cam Shaft 7 28
502987 B EIEIEIEIEIE I Plug ¢ 23 >
502990 ~{-1-1-]#{*|-1-1 1 | washer 7 3
503000 ® |k k|%| %k x]x] 1 Clip Ring 23 17
503660 =|={*|*{-1-1-]-1 1 | PresserFoot 25 3
503683 —|*t={=]-{-1-1-1 1 Feed Dog 4 23
503689 ® k| —f =k |k | 1 Presser Foot 25 !
503743 -1=1=1=1-|*|-1-1 1 FeedDog 4 23
503809 I EIEI I B N Presser Foot 25 4
503818 k| K| —{=k] k[ -1 1 Presser Foot (hinged) comp. 4 8
503822 I EIEIEIEI Presser Foot 25 2
504007 s |k |x|%[%|%| %% 2 | Screw11/64x40L3.5 21 27
504048 * || x|%[x[x]| - - | 2 | Screw 11/64x40 L4.0 9 3
504048 -1=1-1-|-|-|*|*| 2 | Screw11/64x40L4.0 10 | 3
504048 k[ %|*|*|*| % |%| 1 | Screw11/64x40L4.0 18_| 15
504051 - k| k|||~ 1 Screw 1/8x44 L4.0 6 6
504063451 || * |k |k | k| x| kx| 1 Screw 11/64x40 L7.0 21 32
504066462 | * | # [k [ [*] k| k|| 1 Screw 1/40x40 L6.0 17 21

-34-




) b
ZHERE <<
PART NO. [g|8/@l@lbl| Sl |QTY.| DESCRIPTION PAGE| NO.
<|<|<|<|<|<|<|<
504101 *[k[k|x|x]%|%[x] 4 Screw 1/4X40L5.0 2 24
504101 ®[k|k|k[-j-[--1 2 Screw 1/4X40L5.0 6 "
504101 K|k fkik|®ix|%|x| 2 Screw 1/4X40 L5.0 16 2
504101 s fkfkk|k|x]{x][%] 2 Screw 1/4X40L5.0 16 10
504101 ®ik)k|k[x|x]x|*]| 2 Screw 1/4X40L5.0 16 12
504101 % |%|%|x|*|*|% [ 2 | Screw1/4X40L5.0 19 16
504102 #|#|*[ x| x| %% | 2 | Screw 1/4X40 L4.65 19 8
504112 K|k pk[k x| %] %]x]| 1 Screw 1/8X44 L4.0 5 1T
504134 *|®|*|x|*xix|*[*]| 1 | Screw 11/64X40L6.0 ‘ 16 )28
504134 * | x w[k[ % x| 1 Screw 11/64X40 L6.0 18 |- 14
504145452  [*|*|*[*x|*|x|*[x] 1 ,-‘.',Screw;9164X40;-L5.6;—:.: 21 14
504507 (% |%[k|k|#[x| % [%] 1 | Nuto/eax4o . ‘ 1 .47
504500452 |*|#|*|*[x[% [ [*| 1 | Nut3/exz2 | 3 1
508501 ® k| k|[%[*] x| *[*| 1 | :Knee Lifter Rock Shaft Connectlon 23 | (16
508502 *[%|x[x[«[x|*|x| 2 | ClipRing 23 18
508506 * ok |k [ k|| K k| 1 Spring 4 20
508514 %% |*%[x|*|*|* x| 1 | Oil Distributor Plate 21 7
508523 EEIEIEIEIEIER I Carrier Frame Stop (back) 17 15
508524 * |k |k |k | k]| k| kx| 1 Carrier Frame Stop (front) 17 16
508530 Rk ik k[ k] x| x| x| 1 Bobbin Case Cap Tension Spring 15 9
508537 x[*x[*[*[*[* %[ 1 | Needle Guard 15 14
508562 IEEIBIEIEIE I Thread Guide Spool _ 13 6
508878 Hikik|k k% ]x|%| 1 Oil Distributor-Plate Foam Pad 21 8
508879-002 |k |[*|x|k[*]|*|x|%x| 1 Needle Bar Yoke comp. 5 1
508880 * |k % x| xfn| k%] 1 Needle Bar Yoke comp. 5 4
508883 IR R R E Y R Needle Bar Yoke Guide (back) 5 15
508884 * k| kfok[kfk| k| x| 1 Needle Bar Yoke Guide (front) 5 11
508914 * bk koo [ [ % | 1 Hook Shaft Bushing (front) 16 22
508943 ok ok e Ll |k || 1 Oil Distributor Plate comp. 21 6
509004 * ok |k |k k| k| kx| 1 Anti-spill Spring 22 11
500050 =|-1-1-f=|*[-1-1 1 Cam Shaft Bushing (back) Spacer 7 17
509076 *[*|%|[*|*|*|%|*| 1 | Tension Releasing Disk 14 15
517649 LI N Il e Feed Dog 25 6
517659 R e e e Throat Plate 25 5
533729 *|%|*|*|*|*|*[*| 1 | Wrench (3mm) 2 5
540522 * |k |k [kl k[ k| k| %] 2 Machine Hinge Connection 23 27
540556 * k| kx| k]| %[ %] x| 1 Oil Removing Pump Plston 21 29
541165-001 K [k[k|kik|x[*x[x]| 3 Nut M4X0.7 24 2
541166-001  |*|*|*|*|x|*|-|-]| 2 Nut M5X0.8 12 14
541167001 Kk ok kK% x]x]| 1 Nut M6X1.0 23 13
541178 ok |k x| [ [ [ 1 Nut 9/64X40 L6.0 1 19
541180 BRI EIEIEIEIE R B Nut 3/16X32 - 3 9
541180 =-{-1-{-]-|*]|*] 2 Nut 3/16X32 8 20
541182 * [k ok k| ®Pk kx| 1 Nut 14 18
541514 kx| k| k%] k| *k|*] 1 Screw Driver (small) 22 2
543066002 | * % | *|* %% x| x| 1 Wrench (2mm) 22 6
543801003 |- |-|-1-1-1-[*[*x]| 1 Snap Ring E-32 8 3
543801-005 [*|*|*|*|*|*|*[%| 2 | Snap Ring E-40 3 14
543801-005 | |%|%|®|*|x|*%|x| 1 Snap Ring E-40 1 10
543801-005  |*|[*|*|*|x|x|*x|x]| 4 Snap Ring E-40 17 4
543801005 | * |*|*|*|*[%|*[*] 1 Snap Ring E-40 17 28
543801007 | *|#|*|®[x[*|*|*]| 2 Snap Ring E-60 23 10
543803003 | % |*|#|®]*k[*|*|%]| 1 Washer 4.0 20 23

-35-




(=
223175 <] <
PART NO. |Q|Q@|@0)0 QR qary. DESCRIPTION PAGE| NO.
<|<|<|<|<|x|<|<
543803013 Rk fx kx| x| ~-1-| 1 Washer 9 28
543804-002 |*|*|*[*|*|*|-|-| 1 | Washer3.0 9 23
543805003 |*|*|*|*|x|*|%|%| 1 | Spring Washer 4.0 1 14
543809002 |- {-|-|-(-|-I*1*| 1 | Pin 3 11
543815003 |-|-|I-|-|-[-{*[{*| 4 | Washer 8 18
543815-008 kik(k|k|*k/kfx|x] 2 Washer 13 22
543833002 |*|*|*|*|x|x|x|x| 1 | Washer 2 18
543849004 |-|-|-|-|-{-|*|*| 1 | Washer 8 22
543860-005 |*|*|*|*|**|*|x| 1 | Snap Ring 13 20
543871003 |*|*|*|*|*|*|*|*| 1 | O-fingP-5 3 28
543871003 |*|*[*[*[*|* | [*[ 1 | O-ringP-5 21 38
543871005 | *|*[*{*k|*{*|*x|*x| 1 | O-ringP-7 11 14
543871-020 | *|*|x|%|x{*|*|*]| 1 | O-ringP-28 13 36
543875-104 | *|*|*|*x|*|%|*|%| 1 | Washer3.5 1 13
543875-104  |*|*|*|*|*|**|x| 1 | Washer3.5 21 4
543880004 |*|*|*|*|* x|%|%| 3 | Ring 24 3
543881-004 LIRS E SESE NN O-ring S-6 13 30
543881012  |*|* [*|*|*|* % [*x| 1 | O-ringS-14 14 8
544053 %[k x| k| %% %] 2 | ScrewM5X0.81L4.0 11 18
544053 ¥k k| k|| x|k |x] 4 Screw M5X0.8 L4.0 18 6
544203001 I RN E N Screw M4X0.7 L4.0 8 10
544203007 [*|*|*|*{*|*[*|*| 1 | ScrewM4X0.7L5.0 13 15
544204001 —=1-{-1-1-]*1*x] 1 Screw M5X0.8 L5.0 8 16
544204-001 K%k kx| |k [x]| 2 | ScrewM5X0.8L5.0 11 12
544204001 I EIEIE I E A N N Screw M5X0.8 L5.0 13 13
544205001 === {-]-[*]*] 2 Screw M6X1.0L11.5 8 34
544206-011 LRI EIEIE I E A E R E N Screw M3X0.5L3.0 13 29
544207011 =1={={={-|-{*|*| 2 | ScrewM4X0.7L4.0 8 30
544207012 |k [xk|k| x| x|x| 2 Screw M4X0.7 L4.0 2 14
544207013 #xpxfk|x| x| x]x)| 2 Screw M4X0.7 L4.0 13 42
544208-004 LIEIEIESEIE RN I Screw M5X0.8 L16.0 12 13
544208-004 * |k k(kik)x|f -1 1 Screw M5X0.8 L16.0 12 20
544208-005 LAEIEIEIEIE A E S E N Screw M5X0.8 L5.0 13 19
544208005 |*|*|*|*|*k|*|*)x| 1 | ScrewM5X0.8L5.0 13 24
544200-005 |* [*|*k|*|x|*|*|*| 2 | ScrewM6X1.0L6.0 2 4
544211004  |*|*|*|*|x|*xf-]|-| 2 | ScrewM3X0.5L10.0 9 38
544211-004 M EE Screw M3X0.5L10.0 10 18
544211-053  |*|*|*|*x[*|*|x | 2 | ScrewM3X0.5L8.0 24 10
544211-055 H |k x|k~ 1 Screw M3X0.5L12.0 9 24
544212003  [*|*|*|*|*|*x|*x|*| 1 | ScrewM4X0.7L10.0 20 22
544212007 K[k k| klk| kx| 3 Screw M4X0.7 L.35.0 24 6
544212052 ¥kl -|-lxfk|~1-] 2 Screw M4X0.7 L8.0 9 18
544212052 ok |xpkiklx]|~1-| 2 Screw M4X0.7 L8.0 9 26
544212052 * kK Pk x|k x]x]| 2 Screw M4X0.7 L8.0 1 7
544212052 |*|*|*|*[x|*[*|x| 1 | ScrewM4X0.7L8.0 21 39
544212-055 k| k| x ok |k (x| 1 Screw M4X0.7 L14.0 3 27
544212-055 KRRk ok |k |k | 2 Screw M4X0.7 L14.0 11 23
544213051 I EAEIEIE I NIl e Screw M5X0.8 L8.0 12 16
544213051 ® [k kK| k% x| 2 Screw M5X0.8 L8.0 20 19
544213052  |*[*|*|*|*|*|*|*x| 2 | Screw M5X0.8L10.0 3 7
544213052 ®ik|Kk|®|k|* | kx| 8 Screw M5X0.8L10.0 20 1
544213053 |k |*|*|*|x|x|-1-1 4 | ScrewM5X0.8L12.0 9 39
544213053 ~|=1=1=|-{-(*|*x]| 4 Screw M5X0.8 L12.0 10 19

-36-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



|2

2=Z =22 <<
PART NO. |Q8|9|R182!2|2 qary. DESCRIPTION PAGE| NO.

L l=l<|<l=|=<| <<
545108452 | [* ||| % | *|* || 1 Screw 3/32X56 L3.1 5 16
545181 == f-1-)-]%|%] 1 Screw 9/64X401.4.0 8 4
545205452 % |k % k| K|k | x|k | 1 Screw 11/64X40L5.5 3 17
545244452 LIRS E R E N, Screw 11/64X40L12.7 1 16
545246452 % [* | * [k | k| k| Kk | % | 1 Screw 11/64X40L7.1 1 17
545249-452 | ® % |k K|k |k | x ik | 1 Screw 11/64X401L9.5 2 29
545249-452 |k ||k |k k| k| K% | 2 Screw 11/64X401L9.5 2 35
545249-452 |k % |k [k | K[ K[ * (k| 1 Screw 11/64X401L9.5 4 3
545249452 * ok |k ik k k) Kk x| 2 Screw 11/64X401L9.5 5 9
545249452 |- |-|-[-|*|*|-|-| 3 Screw 11/64X40L9.5 7 26
545249452 =1=1=1=]-|-1*|*| 3 Screw 11/64X401L9.5 8 26
545249452 IR R E N I Screw 11/64X4019.5 12 8
545249452 U EIEI I R A N Screw11/64X401L9.5 17 10
545291 “[=1*|*=1 -1 1 Screw 1/8X44 1.10.3 4 10
BAS318-452 |k [k |k ||k |k |k ]| x | 1 Screw 9/64X40 L3.6~ 1 ] .2
545361462  |® [k lkik{kik]~|-| 1 Screw 3/16X32L14.0 12 9
545425-452 |k |k [k |k k| x|k | 1 Nut 11/64X40 16 28
545754 . |k |kIk(k|k[x[* %! 1. | Packing 3 19
545754 LRI R E A E N Packing 23 4
546844 ° X[k | k| ®|*[|x|x| 2 Washer 13 32
546847 s [k ok ke f ) x| 1 Bobbin Winder Shaft Bracket Spring 13 A
546870 * ok kK x k| 1 Thread Nipper Spring Cap 1 29
546920-001 K|k |%k|k|k| %% ]|%x]| 6 Nail 23 26
547246 KLk ok koK ok x| Bobbin Winder Tension Spring 13 1
547247 Rk k| k| x| * k| 2 Bobbin Winder Tension Disk 13 12
547247 * kK k| kx| x ] 2 Pre-tension Disk 14 3
548061 R ES S R Washer 13 3
548101 LI R E AN Spring 4 11
548226 Kk |k|k{k|x|-|-| 2 Pin e] 32
548709 ===~ *|*| 1 Wrench (8mm/10mm) 22 7
549056 IEIEIE AR E A E R E N Screw 9/64X40L4.0 14 21
549163 LIEIEIE IR E R R Screw 3/16X32L14.7 25 8
549168 LRI R E SR e Screw 11/64X40L7.0 12 6
549308 ® |k [k|k| k) xfx|k] 4 Wood Screw 24 15
549886 . |-|-|-l-|-1-|*1*]| 2 Snap Ring 8 11
550020 - |E |k {k|k|K[ k| Kk |k 1 Thread Guide 13 14
550022451 || % | % [*|*|* | *|*| 1 Bobbin Winder (body) 13 26
550028 - IR EIEIE SR A E N Bobbin Winder Shaft Bracket 13 33
550029 IR EIE S E R E N Bobbin Winder Stopper comp. 13 39
550031 * [k |k kx| k| x|k | 1 Bobbin Winder Stopper Plate 13 40
550032 |k Lok o ok e | ok ) Bobbin Winder Lever comp. 13 18
550166451 | |% %% %% | % |x| 1 Belt Guard (lower) 24 13
550167-451 IR R E A E S E Belt Guard Slide 24 9
550168 LI E T N Belt Guard Slide Stop Plate 24 1"
550169 IR R IR I E R E N Belt Guard Slide Shaft 24 14
551854 H k[ ok |k kK k)T Hinge Stud 3 8
551857 ® k[ sk ok ok |k |k |1 Colar comp. 13 28
551859 IR E S E R Washer 13 31
551860 ® |k ke | = (= | 1 Oil Guard Cover comp. 20 20
551862 === == kx| 1 Oil Guard Cover comp. 20 20
551863-385 | |* [ ||k x| x| | 1 Bobbin Winder comp. 13 17
551866 IR IE I E N E R Knee Lifter Control Shaft comp. 23 12
551867 LRI EIE S E S E N Knee Lifter Rock Shaft-comp. 23 19

-38-




dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol



dioD a|pasN puowelq :jo Aseiqi| 8y} wol





